UDOR D 5063.B5

GAS ENGINE GEAR REDUCTION FOR
GAMMA-62 PLUNGER PUMPS

on 18.0 HP or larger GAS ENGINES with 1” SHAFTS
REQUIRES 17.25 0Z. 90W GEAR LUBE

060205

011502 Q
\ \ S

141302
021324

180525 - ez
605826 AAAAAAAAAAW:Ei P ;
180707 ‘ P Vg
AP,

10305 3 457

141302
000610
ZS D—— 180483
> 140312
T s
021211
000609
000734

s@

101
180711

Revised 4-5-2021

Part # Description Qty Part # Description Qty

0004.26  GEAR SHAFT “M162-1"VA" 1403.05 WASHER D8.4

0006.09 BUSHING D45 1403.12 GASKET D8.5

0006.10 BUSHING D30 1413.02 WASHER D30

0007.34  OIL SEAT D45 1505.31 GEAR BODY “M162"
0019.02 GEAR SHAFT “M162" 1603.64 PLUG G3/8

0115.02 BUSHING D80 GLY 1804.83 HEX BOLT M8X12
0212.11 REDUCER COVER "M162" 1805.05 ALLEN BOLT M10X30
0213.24 RED.GEAR WHEEL Z=45 "M162-VA" 1805.15  ALLEN BOLT M8X60
0602.05 GASKET 1805.25 ALLEN BOLT M10X45
0602.38 GASKET “M162" 1807.07 HEXBOLT 5/16X1" UNF
0605.09 GASKET D17 1807.11 HEXBOLT 7/16"X2" UNF
0605.41  GASKET D10 6058.26  OIL PLUG G3/8

1101.11  O-RING - GEAR SHAFT

S N s a8 s AN
SN NI A e R NN U RN



